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Hepexnan ykpaiHCBKOIO MOBOKO, aBTEHTHYHICTD AKOIO miaTBep/KeHa 3agBHHKOM abo iforo
YIIOBHOBAXEHOI0 0€00010, IHCTPYKUIT PO 3aCTOCYBAHHS TIKapchKoro 3acoby abo inopmarii
PO 3aCTOCYBaHHsA JIKAPCHKOTO 3aco0y, 3aTBEpIUKEHO! BiANOBIAHO 10 HOPMAaTHBHUX BHMOT
Kkpainu 3asBHuka/Bupobuuka abo KpaiHH, PeryasTopHuii opran sikoi KEPYEThCS BHCOKHMH
CTaHAAPTaMU AKOCTI, IO BINOBINAIOTH CTAHAAPTAM, PEKOMEHIOBAHIM BOO3, Tta/abo 3rigno 3
pe3yNbTaTaMH KIIHIYHEX BHIPOGYBaHb, 3aCBiT4eHMil Miamucom YIOBHOBAKEHOI 0CO0H, mI0
BUCTYIAE BiJl iMeHi 3asBuuka. (JIncrok-Briaaamm: indopmanis 1as namienra).

Maxkusieone ®apmacnoTakaie Jlimiren, Inais

3asiBunk, Kpaina: Macleods Pharmaceuticals Limited, India

Maxkueone ®apmacsrotukanc Jdimire, Inis

Bupobunk, kpaina: Macleods Pharmaceuticals Limited, India

Hukaocepun Kaneyaun ®.CIHIA 125 mr
Cycloserine Capsules USP 125 mg
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Lnknocepun Kancynu 125 mr Yactna 3 WHOPAR Jhotnii 2019
(Makneonc ®@apmacsiotikanc Jlimiten), (3sir BOO3 3 oninku npenapary)
TB330

PEKOMEH/IOBAHHUI MTPEKBAJII®IKALIICIO BOO3

JUCTOK-BKJIAJHAIL: IHOOPMAILIS IS TAIIICHTA




Inknocepun Kancynu 125 mr Yactuna 3 WHOPAR Jhoruii 2019
(Makneonc ®apmackiotukanc Jlimitea), (38ir BOO3 3 ouivky npenapaty)
TB330

JUCTOK-BKJIAJAUI JUIA TAIIEHTA: IHOOPMAILLLSA JIUISI KOPUCTYBAYA

[{ukinocepun kancyan no 125 mr*
[luknocepun

Ilepm HizZk MoYaTH 32CTOCYBAHHSA LOT0 MPENAPATY, VBAKHO NPOYHTAIITE BeCh JIHCTOK-
BKJIA/IHIN, OCKIBKH BiH MiCTHTH Ba/KIHBY s Bac inopmaniio
- 30epiraiite uei JUCTOK-BKIaANIN. MOKIMBO, BaM 3HA100UTHCS TTPOYMTATH HOTO 3HOBY.
- JSlximo y Bac BUHUKIM JONATKOBI IHMTAHHS, 3BEepPHITbCS 10 cHeliadicTa, 110 Haxae
MEJIHYHI1 TTOCIIYTH.
- lleit mpenapar npusHaveHo Tiikku BaM. He nepenasaiite iforo inmmnm ocodam. Ile moxe
3aBJaTH 1M IIKOJH, HABITh SKIIO IXHI CHMIITOMM TakKi K, SK 1 Balll.
- Slkmo y Bac BUHMKJIH Oy/b-aKi moOiYHI peakiii, 3BepHITHCH JI0 CBOTO crieniaiicra, 1o
Hajlae MenyHl nocayru. Lle crocyerbes Oyb-sIKMX MOXKIHBHX HOOIYHHX peakitii, He
HeperligeHnx Y IbOMY JTHCTKY-BKIIAMIIII.

Indopmaitis y uboMy JIHCTKY-BKJIAHIII
1. Ilo npeacrasnse coboro npenapat lluxnocepun Kamcymu 125 mr 1 ans woro Bim
3aCTOCOBYETBCH.
I1lo norpibHo 31aTy nepex 3actocyBanusm npenapary [uknocepun Kancymu 125 mr.
Sk 3actocoByeThes npenapat Luknocepun Kancysm 125 mr.
Mosusi nobiuni peakii.
Sk 306epiratn npenapar L{uknocepun Kancymu 125 mr.
BwmicT ynakoBkH Ta iHima indopmariis.

OBl e LD

1. 1O NNPEJACTABJISAE€ COBOIO IPENAPAT IIMKJIOCEPHH KAIICVYJIA 125 MI' I
JJI51 HOT'O BIH 3ACTOCOBYETBCH.

Iuknocepun Kancynu 125 Mr 3actocoByioTs Juis nikyBanus Tyoepkynsosy (TB), Bukaukanoro
Oakrepiamu Mycobacterium tuberculosis. TlpenapaTr ciifi 3aBikIH 3aCTOCOBYBATH pPa3oM 3
IHIIMMHE JIKapchKHMHU 3aco0amu juis nikyBauus Th. 1{ukinocepnn, niloda pe4oBHHa npenapary
[{uxiocepun Kancynu mo 125 Mr, BITHOCHTECS /IO TPYIH Npenaparis il Ha3BOK aHTHOIOTHKH.

Jns nosHoro onxyxanss Bin TyOepkyiawbosy (TB), Bam cnmim mnponorxkysaTd npmitmMaTi
JKapchKMi 3aci0 MpOTAroM ychoro Kypcy JMiKyBaHHs, HAaBiTh SKIIO BH 1104yBacTech kpanie. Ile
JyKe BajkJMBO. Takox jJyse BXIHBO He IPOMYCKATH JKOIHOI HO3H.

2. IO IIOTPIBHO 3HATHU 1IEPEJ] 3ACTOCYBAHHSAM [IIPEIIAPATY
IHWKJOCEPHUH KAIICYJIA 125 MTI'.
He 3acrocoyiite npenapar I{uxinocepun Karcymn 125 Mr y Takux BUNaakax:

-y Bac cnocrepiractees aneprist 10 HEKI0CepUHy abo iHIIMX KOMIIOHEHTIB JIIKapChKOTO
3aco0y Iluknocepun Kancymn 125 mr (mue. posnmin 6. Cknajnosi ynakoBKHM Ta iHIna
iHdopmaltis);

-y Bac nasBHi cynoMmu (emninencis) B anaMHe3i;

-y Bac nasaBui nenxiuni posnaan (Taxi sk, genpecis aGo TpHBOKHICTE);

e Bnu peryﬂﬂpﬂo BXAHEBAETC aJIKOI'0OJIb.




Inxnocepun Kancynu 125 mr Yactuna 3 WHOPAR Jhrotuii 2019
(Maxneonc ®apmackiorrkanc Jlimiten), (38iT BOO3 3 ouinku npenapaty)
TB330

* Toprora Ha3pa He ¢ npeaMeToM npekeai@ikauii BOO3. Hassa 3aTBepukyeThcs HALIOHANLHUMM MeAHUHUMH
pervaaTopHuMu oprasamu (HMPQO). Hassa nikapeskoro 3acofy, 1O 3raayeThes NpoTaroM yesoro 3eity WHOPAR,
HABOJIMTHCH Y AKOCTI NPHKJIALY.

3acTepekenns Ta 3aX0/1H He3nMeKH:

3actocyBanns npenapary Iluknocepun Kamcynn 125 Mr Moxke npH3BeCTH 10 BHPaXKCHHX
NopyLIeHb Bamoi cBiIoMocTi Ta HepsoBol cucTemu (muB. «Moxmsi nobiuni edexrnn). Bam
Jikap Oyne peryJispHO CHocTepiraTH 3a HasBHICTIO IIMX CHMIITOMIB. SIKimio y Bac abo Bammmx
3HAHOMHX BHHHKIH OesmijctaBHa jJenpecis ado 3MIHM XapakTepy Il dac JIKyBaHHA
LU KJIOCEPUHOM, CJIiJI HEraifHO MOBIJIOMHMTH PO 1€ BAILIOTO JIiKap4.

SIKimo y Bac CHOCTEpIracThCsl MOJXKOBTIHHSA IIKIpH abo ouel (MOMUIMBI O3HAKM ajepriuHux
peakuiii), HeraifHO MOBIAOMTE BAIIOI0 JiKaps.

Skmo y Bac € 3axBOpIOBaHHS HHPOK, 3acrocyBaHHs npenapary Lluknocepun Kancymu 125 mr
HeoOXiiHO 00roBopuTH 3 BamMM Jikapem. MoxIHMBO Bamiomy Jiikapio morpiOHo Oyne
CKOpEryBaTH JI03yBaHHS JUIsl BacC.

BaxiMBo MOBIIOMISATH Bamioro JikKaps ITpo BHHHKHEHHS OyAb-KHX CHMIITOMIB, HaBiTh SIKIIO
BaM 3/1a€ThCH, 110 BOHH HE OB’ s3aHi 3 TYOCPKYIBO30M.

Inmi mikapebki 3acotn Ta Hukaocepun Kancyau 125 mr

IToBijtoMTe Baworo Jiikaps, KO0 BH NpHiiMacTe, HEUIOJAABHO NpuiimMaiu abo MOXKIMBO Oynere
npuHMaTH 1HII JKapekKi 3acobu, BKnoyaroyu OeszpenenTtypHi jJikapebki 3acobn. Bonn MoxkyTh
BILIMBATH Ha Aito npenapaty Lluknocepun Kancynu 125 mr, abo nmpenapar Moxke BIUIMHYTH Ha
JUIO 1HIINX JHKAPCBKHUX 3ac00i1B.

CymicHe 3acrocyBanHs mnpenapatry lluxmocepun Kancynmm 125 mr 3 i3omiasmagom  abo
eTioHaMiJIoM (iHmI IpOTUTYOepKY/IbO3HI JliKapchKi 3acobm) Moxke NOCHINTH noOivHi edekTH 3
Ooky HepBoBoi cucTeMu. Bawmr nikap ckoperye Juii Bac A03yBaHHs Ta peryJsipHo Oyje
IIEpEeBIPATH Balll CTAH HA BAHHKHEHHS BUIEBKA3aHUX CHMITTOMIB.

Huxaocepun kancyan no 125 Mr 3 Zker0 Ta HaNOSIMH

He cnin npuiimatu npenapar Lukinocepun Kancynn nmo 125 Mr 3 [Kel 3 BHCOKHM BMICTOM
KupiB. Lle MoXke HerarMBHO BIUIMHYTH Ha BCMOKTYBaHHS Iukiocepuny. Haiikpamne npuitmary
ukiIocepun 6e3 ixi.

l'lpenapa'r MOYHa 3allMBaTH alncJIbLCHHOBHUM COKOM.

He cnin BxuBath ankorons mia 4ac nikyBaHHsA npenaparom lluknocepun Kancymu 125 mr.
Icaye Oinbmmii pu3HK PO3BUTKY TAKUX BAKKHAX NOOIYHMX peakiiif, SK CyIOMH, SKIIO Bu
BXKHBACTE AJIKOrOJb MiJl Yac JIKyBaHHSA NpenapaToM. Takoxk, ankoroib MOXKe IOCHIIOBATH Taki
nodiyni edexkTH LHKIOCepHHY, AK 3alaMOpOYeHHs Ta coHNMBicTH (nuB. «He 3actocoByiite
npenapar I{uxiocepun Kancynn 125 Mr y Takux BHIAIKaX»).

BariTsicTs Ta roayBaHHs rpyuiio

SIxmo BH 3aBariTHiHM abo nmozpmere y cebe BariTHicTh, abo nuianyere BarITmcrb, Bam cIij
3BCPHYTHCh JI0 Baworo Jikaps, o0 oOroBopuTH NOTEHUIMHI Kop.aclb ~ Ta- pusnm
NpOTHTYOEPKYJIL03HOI Tepartii Ju1g Bac abo Bamol AUTHHH. T ! f;'_' g




[Tuknocepun Kancynu 125 mr Hacuna 3 WHOPAR Jliouii 2019
(Makneonc ®apmacsiornkaic Jlimiten), (3Bit BOO3 3 ominkn npenapary)
TB330

LInKiiocepun BUMINSETECS Y TPyIHE MONIOKO. THM He MeHI, y JiTeii, Marepi sSKHX rotyBanu
PpYJULIO 11 Yac JiKyBaHHs npenaparom Lluknocepun Kancyms 125 mr, He noBizomusiocs 1mpo
Po3BHTOK NOOIYHKX eekTiB. SKimo mauieHTka mix vac miKyBanHs TOAYE TPYILIO, il Ta TUTHHI
noTpibHo npuiiMaTH BiTamin By,

Kepysanns aprorpancnoprom a6o iHmmumu MexasizMamu

Tukuocepun Kancyin 125 mi moxyTs sBUkImkaty 1aki noGiani edexin, sk zalnaMopodeHns abo
COHJIABICTD, L0 MOXKE BIUIMHYTH Ha Baury 3zatnicth kepyBaTH aBTOTpaHCIIOPTOM 260 iHIIMMM
MeXaHi3MaMH.,

Huxaocepun Kancyan 125 mr micrars 6apsunk «Koprnii 3axiny (FCF/FD&C xoTii
Ne6).

[eit nmikapcbkuii 3aci6 mictuth Gapeuuk «KopTmii 3axin» (FCF/FD&C xosruii Ne6), sxwii
MOKe BHKJIMKATH aJICprivbi peakiii.

3. SIK IPUAMATH IIMKJIOCEPUH KATICYJIN 125 MI”

3azau npuiimaiite meit TikapebKkiii 3aci6 BiANOBIIHO 10 TPH3HAYCHHS BALIOTO nixaps. Aximo y
BaC BAHWKAIOTh OYIb-AKi CYyMHIBH II0ZO 3aCTOCYBAHHS IILOTO JIKAPCHKOTO 3aC06Y, 3BEpHITHCS
JI0 CBOTO JIKaps.

Jlikap mixGepe HaliGinbm nmigxosTy i Bac 103y npenapary Lluxnocepun Kancymu 125 wmr.
Ingopmarist mpo nikapepkmii 3aci6 BKIOYac nuie CepeiHi 3HAYCHHA JO3YBAHHSA npenapary.
Skimo Bam yikap npusHayMB BaM iHII 7034 mpenapaty, noTpiGHO npmiiMaTH npenapar
BIZAMOBIIHO /10 HOIO NPH3HAYEHHS.

Hopocai:

Maca 1ina 30-55.9 kr 56-70.9 kr > 70 kr
Jlo6oBa no3a 500 mMr 750 Mr _ 1000 mr
Kinekicts kanicynna | 4 6 8

06y

Ile n03yBanus BApTO PO3NMOMLIMTH Ha ABa NpHilomMH (BpaHLi Ta BBeyepi) abo npuiimary 1 pas Ha
n00y, skuo npenapar 106pe MepeHOCHThCS.

JlosyeauHst Juis niTelf BHpaxoBye IiKap, AKWil NpH3HauMB JiKapCHKHil 3acio. Ilpenapar
3aCTOCOBYEThCA Yy fo3yBanHi 10-20 Mr/kr mMacH Tina Ha 100y (MakcHManbHa H060Ba 1032 1000
mr). Inpopmauis npo mikapehkmii 3aci6 BKIOYAE TiMLKA cepe/iHi 3HaUYEHHs 103

Maca 5-6 kr 7-9 xr 10-15kr | 16-23 kr | 24-30kr |[31-34kr |>34«kr
TiJIa

Jlo6osa 1 1 2 3 - > 14 | (> 14
Jo3a s POKiB) POKIB)
Kancyn

125 mr

1 4-5 M 5-6 M 7-10 mn ¥ -* -*

Kancyna




Iuknocepun Kancynu 125 mr Yactuna 3 WHOPAR Jhoruii 2019
(Maxneonc ®apmacstorukanc Jliviren), (38T BOO3 3 ouinkn npenapary)
TB330

y 10 wmn
BOJIN

*JLns piteid crapiuoro Biky, ki He MOJKYTh KOBTATH KarllCyIH, iX MOXKHA BIJIKPUTH Ta PO3UHHUTH
y 10 mJ1 BoaH U1 ITOJIETHICHHSA BBC/ICHHS.

IlamienTy pexoMeHAYeThCs TpuitMati mipugokeuH (Bitamin Bg) mnijg uac nikypanns
IUKJIOCEPHHOM. SIKIIO mMamieHTKa TOoAye TIpyJULK0 Ml 4ac JiKyBaHHs, HEMOBIATI TaKOXK
TIPU3HAYAIOTH BiTaMiH By,

Ilnknocepun kancymu 125 Mr 3aBxad HeoOXiZAHO 3acTOCOBYBaTH y KomOiHamii 3 iHIIMMH
NPOTHTYOEPKYILO3HUMH TIpenaparaMu; Oylb-lacka, NEepeKOHaiTech, 1O BH JOTPUMYETECH
IHCTPYKIIT IIPO 3aCTOCYBaHHS JIIKAPCHKOTO 3aC00Y.

HAxmo Bu npuiiasian 6iasme npenapary lnkiaocepnn Kancyan 125 mr

Skimo BH mpuitnanm Outbine TaGNETOK IHMKIOCEPHHY, HiK HEoOXUIHO, y Bac MOKe BHHHKHYTH
rOJIOBHHH OLiib, 3araMOpPOYEHHs, CIUTYTAHICTh CBIZIOMOCTI, COHJIMBICTH, MiJIBHMINCHA 30YJUIMBICTS,
OHIMIHHS a00 TOKOJIOBAaHHS B pyKaX i Horax, CIUIYTaHiCTH MOBH Ta IICHXO3H. Bam HeoOXiHO
HEraiHo 3BEepHYTHCH JI0 CBOTrO JKapa abo HaWOIMK4Oro BLUILICHHS HEBIIKIATHOI JOMOMOTH IS
OTPUMaHHA MOJATBIIO KOHCYIbTALL.

Sxmo Bu 320y npuitnati npenapar Hukaocepun Kancyan 125 mr

IToTpibHo npuiiHaTH NponyIeny /03y AKHAHIIBA/IIE, OKPIM BUNAIKIB, AKIIO HACTYIIHA J103a
3arulaHOBaHa MEHIIe HiX Yepe3 6 roauH.

He Bapro npuiimMaTi nponyIeHy 103y, AKIIO HACTYIHA /1034 3al/JaHOBaHa y HalOIMKIuii yac.
He notpiGuo npuiimMaTi nosilHy 103y, 06 KOMIIEHCYBATH IPONYIIEHY.

Slkmo Bu npununsicre npuiiom npenaparty IHlukaocepun Kaneyan 125 mr

He cnin npunmusita jtikyBaHus npenapaToM, sKIIO BAIll JKap He peKOMEHIyBaB IbOro, HABITH
BHIIQJIKY, SKINO Balle CaMOMOYYTTs 3HAYHO MOKPAIMIOCh. SIKIIO BH NPUNHHMTE JIKYBAHHA
3apano, iH¢ekiis Moxe OyTH He MOBHICTIO BUIIIKYBaHa.

Akmo y Bac BUHHKAIOTH Oy/b-Ki 3aNMTaHHS MO0 3aCTOCYBaHHs LBOTO JIKAPCHKOTO 3acoby,
3BEPHITBCSA JIO CBOI'O JIKaps.

4. MO’KJIMBI IOBIYHI E®EKTH

Ak i immi nikapeeki 3aco6u uknocepun Kancymu 125 Mr moke BHKIMKATH moGiusi eekT,

[IPOTE He Y BCIX NAllieHTiB BOHH BHHUKAIOTE. [1pH sikyBauni TyGepKy 103y He 3aBiKIH MOMKIHBO

BiZIpi3HUTH mobiuni edexTn, BUK/IMKaHi npenaparoM Luknocepun Kancynn 125 Mr Bia Tix, mo

BHKJTHKaHI IHINMMH JIKapCHKAMH 3ac00aMH YH CAMHM 3aXBOPIOBAHHSM.

3 uiei npruYMHEY, JIyKe BaXIIMBO MOBIIOMISTH CBOTO JIKaps Ipo 6y 1b-sKi 3Mi11‘1~1l_ crany 3J10pOB’ 1.
K=Y vy

-

(S or
Haiibinem nowupeni (Ginbie Hixk 1 3 koskaux 100 nanientis) moGivmi peaKiii: }

- CIUIYyTaHIiCTh CBiIOMOCTi a00 aHOMAaILHA TTOBEIIHKA; 2 ( vewnw | o
- jmenpecis; " / ¢/
- MJISBICTB: b TR 2 ¢ 3.




Huknocepun Kancynm 125 mr Hacruna 3 WHOPAR Jhornii 2019
(Maxneonc @apmackrotukanc Jlivitea), (38it BOO3 3 ouinku npenapary)
TB330

- HEPBO3HICTH;
- Oniminag ab0 MOKOJIIOBAHHS Y PYKaX YH HOrax:
- Tpemop (TpeMTiHHS);
- COHJIMBICTB;
- 3aIlaMOPOYCHHS;
- CIUIYTaHICTh MOBH;
- pO3/IPaTOBAHICTE:
roJjopiuii OuIL.

Pioxicni (mix 13 10000 Ta 1 3 1000 naunienTis) noGiusi peakuii:

- Auepriuni peakuii (yrpyAHeHe MXaHHS, 3aKPUTTA ropna, Habpsk ry6, ssuka abo
00/IMYYsl, BUCHIT HA IIKipi ab0 KPONHMB SHKA, MiBHINEHA YYTJIMBICTh HIKIPH JI0 CBiTJIA
abo 3ananeHHs nevinku).

- Heperynspuuii cepuesnit putm aGo pantomii po3suTok CepUeBOl HEJOCTATHOCTI (KOH
Balll CEpUEBHIl M’S3 HENOCTATHLO e(EKTHBHO Iepekadyc KpOB) y MNAICHTIB, fKi
npuiMaioTs 6imsmre 1 r Ha 100y.

[loGiyni peakiii, BH3HAYCHHS YACTOTH SKHX HEMOKIIHBE:

- Henocrardicte Bitaminy Bj,, HemoctaTHicTh donieBoi kucnotH, Mo mnoreHmiiHO
OPH3BOJUTE JI0 aHEMIl, sKa XapaKTepH3YeThCS BHCOKHM PIBHEM BE/MKHX HE3pinux i
mac(yHKIIOHATBHUX ePHTPOLHTIB (MeranoGuactiB), iHum dpopmu anemii,

- llixBrmenns piBHS medyiHKOBHX (epMeHTIB, 0COBIMBO Y TNauieHTiB 3 THOnepeaHiMu
XBOpoOaMH neviHKH.

- MHMOBUIbHI PHTMiYHI PHBKOBI pyXu pyk i HIir (kiomiumi CYJIOMH), KOHBYJIbCII, KOMa,
He3Ha4YHHH a00 4aCTKOBHIl NMapariy, HaJ3BHYANHO BHCOKA TeMIIepaTypa.

- Ulkipuuii Bucun, sxuil Moxe 3arpoKyBaTH JKXKHTTIO ab0 ypakaTt Ciam30Bi 000JIOHKH
(cunnpom Crisena-/IkoHcoHa).

Axmo Gyab-siki nobiuni epexTn mocHTIOOTHCS a60 y Bac crocrepiraloThes mobiuni edextn, He
BKa3aHi y 1IbOMY JIHCTKY-BKJIAIHIII, TOBIZIOMTE CBOIO jikaps sKHaimBsHe. Bu Takox Moxkere
TMOBIIOMUTH TIPO 1106iuni peakuii yepes MICLIEBY CHCTEMY 3BITHOCTI.

5. SIK 3BEPII'ATH IMKJIOCEPHH KAIICYJIM IO 125 MT

30epiratu y HeocTYHOMY /st iTelt MicIii Ta 1o3a moem ix 30py.
30epiratu npu Temnepatypi He Bue 25°C B opHriHaTBHii YIAKOBIII.

He 3actocoByiite meii nikapcekuii 3aci6 micns 3akinuenms TEPMiHY HNPHAATHOCTI, 10
3a3Havennii Ha ynakoeui. Jlata 3akiHd4eHHS TEPMiHY NPHIATHOCTI O3HAuae OCTAHHIIl JICHb
Micsis,

He cnin yrwnisysatu Gyap-axi nikapebki 3acobm sk noGyToBi Bimxoan. 3anuTaiiTe Bamoro
apmanesra, sk cain yTuiizyatn JiKaperKi 3acobu, ski Ginbne He miEraoTh 3aCTOCYBAHHIO,
Li 3ax0/11 10MOMOKYTh 3aXHCTHTH HABKOJIHIITHE CepeIoBHIIIE.

6. CKJIAJIOBI YIHAKOBKH TA IHIIA THOOPMAIIISI )
o micrute npenapar Hukaocepnn Kaneyam 125 mr £\ i . /
Hitoua pevosuna: unknocepun 125 mr. w5 ' \\\“ \\N}



Iuknocepun Kancyau 125 mr

Yactuna 3 WHOPAR

Jhotnii 2019

(Makneonc Mapmacsiotukanc Jlimiten), (38t BOO3 3 ouinku npenapary)

TB330

IHii KOMIoOHeHTH:

Basicem kancyn: OKCHII Maruiio Ta TAIBK OYHIICHH
Qb6ononka kancyiu: KeJATHH, HATPIIO Jaypuiicyabdar, XiHoNiHOBui KOsTHA, AKOBIMI 3axi)

(FCF/FD & C xorruii Ne6) i THTany TiOKCH]L.

Ax Burasaac npenapar Hukaocepun Kaneyan 125 mr ta ckaaoBi VIIAKOBKH

Luknocepun Kancynu 125 Mr npeactarisiors cofoi KATICY T TREP/II K ENATHHORT POIMIpOM
«3» HKOBTOrO KOJBOPY, HATOBHEH] MOPOIIKOM BiJl 61100 J10 BJIL10-KOBTOrO KOIIbOPY.

bricmepu

Ilo 10 xancyn y Gnicrepi Alu/Alu cold form, no 10 OmicTepiB B KapTOHHIM yIaKOBI 3 THCTKOM-

BKJIQ/IAIIIEM JUIS NALiCHTA.
Cmpunu:

ITo 10 kancysn y crpuni Aluw/Alu, o 10 crpunis B KapTOHHIH YNaKOBLi 3 JIHCTKOM-BKJIA/IHITIEM

JUIA MarieHTa.

Poswmip ynakoskn: kancynm 10x10.

Bnachnk peecrpauiiinoro nocsixyenns ta Bupo6nuk

Baacank peccrpauiiinoro mocBiguenns

Bupotuuk

Makneonc @apmacerotukanc Jlimite
304, AtnanTta Apkane,

Mapon Yapu Poap,

Anjxepi (Iet), Mym6ait,

400059, Inais

Tenegon: +91-22-66762800
Dakc:+91-22-28216599
e-mail exports@macleodspharma.com

Makneojac ®apmacerotikanc Jlimiten
®asza 1, Onir 11,

[ImoT Ne 25-27, Cropgeii Ne 366,
IIpem’ep Inpactpian Icreii,
Kauuram, Jlaman, 396 210

[nais

Tenedon: +91-260-2240125/2244337
@axc: +91-260-2241565

s 6y ae-axoi indopmanii moxo ganoro niKapebkoro 3acoly, 6yab nacka 3BepHITHCS /10

BalIOTO JKaps.

Januii THCTOK-BKIAAMI 32aTBEP/IKEHO y moromy 2019 poky.

Jeranbha indopmartis o0 uboro giKapebKoro 3aco0y jocTynHa Ha Bed caiiti BOO3 :

https://extranet.who.int/prequal/.




JATBEP/IZKEHO
Haxkas Minicrepersa oxoponn
310poB’ s YKpainu
o Oy RORO Ne Jlceec

Pecerpauiiine nocsinuenns

DA [R5 fot forr

[Tepexnan yxpaiHCBKOIO MOBOIO, aBTEHTHYHICTH KOO MiATBEp/UKeHa 3asBHUKOM abo iHoro
YHOBHOBKEHOI0 0CO00I0, IHCTPYKMIT NPO 3aCTOCYBaHHS JiKapchkoro 3acoby ato iHpopmartii
PO 3aCTOCYBaHHS JIKApCHKOTO 3acoy, 3aTBEpIKEHOI BiOBIAHO 110 HOPMATUBHUX BHMOT
Kpaini 3asBHHKa/Bupobunka abo kpainm, peryastopHuii Oprai siKoi KepyeThCs BHCOKHMHM
CTaHapTaMH AKOCTI, IO BiANOBINAIOTE cTanjapTaM, pekoMenaoBannym BOO3, Ta/abo 3rimmo 3
pe3yabTaTaMK KIIHIYHAX BHNPOOYBaHb, 3aCBIAYEHHI MiAMHCOM YIIOBHOBAKEHOT ocobu, 110
BUCTYNae Bi imeHi 3assnuka. (Koporka xapakTepHeTHKA JIKAPCLKOro 3aco0y).

! Makieone ®apmacsroruxanc Jlimiren, Inais
3asBHUK, Kpaina: Macleods Pharmaceuticals Limited, India

= Maxkaeonc ®apmacsiorukaice Jimiren, Inis
Bupobnuk, kpaina: Macleods Pharmaceuticals Limited, India

Huxnocepun Kancyan ®.CIUA 125 mr
Cycloserine Capsules USP 125 mg

Karicysm o 125 mr Ne 100 (10x10) y 6niCTepa§;f’-:5- NG
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PEKOMEH/JOBAHA INPEKBAJII®IKAIIIEIO BOO3

KOPOTKA XAPAKTEPUCTHKA JIIKAPCHKOI'O 3ACOBY
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LLHA3BA JTIKAPCBKOI'O 3ACOBY
Huxnocepun Kancymu 125 mr#

2. AKICHUM TA KLJIbKICHHIT CKJIAJL

Kosxna xancysa TBEpAA JKeaTHHOBA MICTHTH 125 Mr uukI0CcepuHy.

Jonomixui peuoBuny 3 BizoMuM epeKTom:

Koxmua xancyna micturs 0.0018 Mr FD&C sxoBTHii #6/xomTHii 3axix FCF (neBemika kinbkicTs B
00010HTI Kancymn).

Jlnst noBHOTO MEPEIKY J0IIOMIKHHX PCYOBHH, MB. po3ain 6.1.

3.JIIKAPCBKA ®OPMA

Kancynu tBepai sxenarunosi.
Kancynu tepai xenarunopi PO3MIPOM «3» KOBTOr0 KOIBOPY, HAIOBHEHi IOPOLIKOM BiJ1 Ointoro
0 OJI1110-XK0BTOTO KOMBOPY.

4. KJIIHIYHI XAPAKTEPUCTHKH
4.1 TepanesTiani nokazauns

uknocepun Kancyan 125 mr NpU3HAYeHUH B cKiaai KoMOiHOBaHOT Tepanii 3 iHmMHMHK
NpOTHTYOEPKYJIbO3HUMH 3acobaMu st JIKYBaHHS yeix opm TYOEPKYIbO3Y, BHKIHKAHOIO
Oaxrepiamu Mycobacterium tuberculosis.

3actocoBysaru Iuknocepun Kancymm 125 Mr s JMIKYBaHHS BKA3aHHUX H(EKIIH T TIIbKH Kk
NpOTHTYOCPKYNhO3HRMI npenapart Apyrol JiHil, y pa3si HeeeKTHBHOCTI 3BHYATIHMHX 3aco0in
JIKYBaHHS Ta KOJIM BU3HAYEHA iX TOKCHUHICTS a0 HedyTIuBiCT MIKPOOpPraHismy o ix i,

4.2 JlosyBanus Ta cnoci6 3acTOCyBaHHA

Ilepopanere 3actocyBanms.
Iuknocepun kancymu 125 mr CJILL 3aBIK/IM 32CTOCOBYBATH TLILKH Y cKJaai kombinoBauoi
Tepanii 3 IHIMME IPOTHTYGEPKY ILO3HUMH JiKapchbKHMHU 3aco6amu.

JlozyBanns

Hopocri:

3BHuaiina 103a cTaHOBHTE 10-15 MI/KT/n00y, MakcHMansHa 103a — 1000 Mr/no0y, ska nOBHHHA
OyTH posnoinesa ua 1Bi 1031 3 iHTepBanoM y 12 roaun abo, aximo NEPEHOCHTHLECS 100pe,
NPUHHATA O/IMH pa3s Ha J00y.

Maca Tina 30-55.9 kr 56-70.9 kr > 70 kr .

Jlo6oBa no3a 500 Mr 750 Mr 1000 mr J

* Toprosa Hassa e ¢ npeamerom npexsanigixauii BOO3, Halsa 3aTBEPUKYEThCA Hauingnm@gn\@{‘h&}_ UMM

perynaropiumu opranamu (HMPO). Haspa nikapeskoro 3aco0y, 110 3rajyeThes NpoTsrom YChoro 3§@3"'\\\’I%3)PAR,
HaBOJIMTLCA Y AKOCTI NpHKIIaLy. 8w -
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JiTu:

3suuaiina 103a CTAHOBHTH Bix 10-20 MI/Kr Macu Tina na 100y, PO3M0IiNcHa Ha 2 NPHIHOMH 3
inreppanom y 12 roaus. JloGopa 103a He NOBHEHA TePeBHLLY BaTH 1000 mr. Skimo MokHEO,
Moxke OyTH KOPHCHHM TepaneBTHYHMIL JTIKapChKHit Monitopunr. baxkana nikosa konuenTparis B
nasmi Kpoei cknanae 15-40 mxr/mo.

Maca 5-6 xr 7-9 kr 10-15kr | 16-23 kr |24-30kr | 31-34kr | >34«kr
Tina

Jloboga 1 1 2 3 4 > 14 | (> 14
jo3a s POKiB) POKiB)

KancyJ1
125 mr

1 4-5 M1 5-6 MI1 7-10 mn ¥ _k _* _k
Karncyia
y 10 mn
BOJIH

*Jlis piteit crapuioro BiKky, AKi He MOXYTh KOBTATH KarCyJiH, iX MOKHA BIIKPUTH Ta po3uuHuTH ¥ 10 M1 BOAK mns
NOJETIIEHHA NPUHOMY.

KopuryBauus n1o3u
Jeaxkum mamieHTaM Moxke 3HAN0OHTHCH depryBantsi 03 250 mr ta 500 Mr Ui YHHKHEHHS
TOKCHYHOCTI.

Hupkopa HenocraThicTs/mianis:

Jlns nauieHTiB 3 KmipencoM kpeatuniny < 30 Mu/XB aGo Ul NALGEHTIE HA remomianisi
PCKOMEHIOBaHA /1032 CTAHOBHTE 250 Mr o714l pas Ha 106y a6o 500 Mr 3 pasu Ha THXIeHD. [lo3u
CIIil BBOAUTH IicCJis remomamsy Konuentpaniio mikapcekoro 3acofy B KkpoBi ciin
KOHTPOITIOBATH, mo0 306epiraTi miKoBi KOHIEHTpalil Ha piBHI < 35 MKI/MI. Takok Heo6XiTHO
CIOCTEpIraTH 3a HASBHICTIO Yy NAli€HTA O3HAK TOKCHYHOCTI Ta BiANOBLAHO KOPUI'YBaTH
JO2YBAaHHS.

lopymenns dynkuiii newinku:
Jlannx mpo 3acrocysaris LUHKIOCePHITY mamiciTaM 3 nopyweHHAMI  QyHKUiH  ncyinku
HenocTaTHpo. Cllijl peTesbHO CIIOCTEepIiraTH 3a HAABHICTIO y MAIIEHTIR 03HAK TOKCHYHOCTI,

Illo6 miniMisyBaTH ronoBHi Gomi Ha MOYATKy JMiKyBaHHS, 3acTOCYBAHH LHUKIIOCEPHHY MOYKHA
NOYHHATH 3 MEHIHX 2103 250-500 Mr Ta mocTymoBo 30iMbLIyBaTH NPOTATOM OJHOIO-IBOX
THKHIB JUIS IOCSATHEHHS 1iJbOBOT JI03H.

Ilipunokcun (Bitamin Bg) cinin npuiiMati ogHovacHo 3 IIHKJIOCEPHHOM (I1B. po3ain 4.4).

Crnocib 3acTocyBanss:
Haiikpame npuiiMmati muknocepun 6e3 iki. [Ipenapar MoskHa npHiMATH 3 aneIBCHHOBHM

COKOM. SR
‘.:} .r'/ E _‘-‘"Cll
Tpusanicme ,’IiK‘J’B(IHHH' (o ¢ \J my

= ( lrgianmw 1O
Tpusanicts nikysanns nosunna 6yTH A0CTATHROIO VIS AOCATHCHES 'repaue _I»II:{H %tai)_e}gy Ta

3an00iraHHs PelU/UBIB. ) jﬁ\g
: N\




Luknocepun Kancynu 125 mr Yacruna 4 WHOPAR Jlotnii 2019
(Maxkneonc Mapmackiorukanc Jlimiten), (3eir BOO3 3 ouinku npenapary)
TB330

Tpusanicts nporury6epkynsosnoi Teparii 3aekuTh Bil 06panol cXeMu JTiKYBaHHS, KIiHiuHIX
Ta peHTreHorpadiunux peakiuiii narienra, PE3YNIBTATIB Ma3Ka Ta KyJILTYPH, a TAKOK J0C/TLKEHD
UYTIHBOCTI 13014TiB Mycobacterium tuberculosis.

SIxkmo Tepanis nepepaana, Kype JIKYBaHHs CI1iJ1 POIORKHTH, 3aN€KHO RiN TPURATIOCTI epepRy,
Ha SIKOMY eTani JIiKyBanHs BUHHKA nepepsa (panuiii i Mi3Hiif) Ta cTany nauienTa.

4.3 Nporunokasanns

[lineumena uyrmmsicts 110 LUKIOCCpHHY abo 10 IHIIMX KOMIOHEHTIB npenapary,
NepepaxoBaHux y posiii 6.1.

Eninencis.

Henxiuni posnamy (taki six ACNpecisi, TSKKA TPHBOKHICTD, TICHX03).

CynyTHe BXHBaHHS aTKOT0O (aMB. po3ain 4.5).

4.4 OcobamBi 3acTepeikenns Ta HaxexHi 3aX011 Ge3mern IPH 3aCTOCYBAHHI
Ilepen noyarkom sikyBanHS il BeTaHOBHTH Yy TIHBICTL GaKTepiii 10 ikapcLKoOro 3aco0y.

Mouitopunr:

[likoBi koHUEHTpaANiT IHKJIOCEPHHY CIIJ CNOCTEPIiraTh NPOTATOM nmepmmx 1-2 THRHIB Teparrii Ta
MOCITIJIOBHO KOHTPOJIOBATH TX NpOTAroM Kypey nikysauus. IlikoBy koHmeHTpamiio ciin
NIATPUMYBATH HA PiBHI HHXK4e 35 MKI/MIL.

Heiiponicuxiatpuunnii craryc cmin omisiosats npuHaiiMBi momicaus aGo wactime y pasi
PO3BHTKY HEPBOBO-IICUXIUHUX CHMIITOMIB.

Haiine6esneunimmyM pusukom mig wac 3aCTOCYBAaHHA LHMKIOCEPHHY € caMoryberBo, Tomy
IOTPIGHO YBaXHO CTEXUTH 3a HACTPOEM MALICHTA i HeraifHO MOBiOMIATH 1po Oyab-sKi 03HAKH
JAeTpecli 9A 3MiHH 0COGHCTOCTI.

OCKiNBKY TOKCHUHMI BILTHB 31e6ib10r0 MOB'A3aHMUIT 3 BHCOKHMHM JI03aMH JIKapeLKOro 3acody,
CIiJL 0CO0IMBO YBaXKHO CHOCTEpiraTH 3a NaieHTaMu, sKi npuiiMaioTs 6iasme S00 M npenapary
Ha n100y.

[lin wac 3acrocypamms lpenapaty noTpibHO KOHTPOMIOBATH TIeMaTonoriymi NOKA3HUKH,
BH/ILIbHY (YHKIIIO HHPOK, PiBEHD Ipernapary B KpoBi Ta pYHKIIO Neqinky.

Y BHDIAJIKy PO3BHMTKY Y MAL€HTA CHMITOMIB TOKCHYHOrO BIumMBY Ha I{HC, Takux sk cyjomu,
TICHX03, COHIHBICTH, JCHPECis, CIUIYTAHICTh CBIZOMOCTI, rineppedrekcis, ronoBmuii Ol1b,
TPEMOp, 3aIlaMOPOICHHS, Mape3 abo AU3apTpis, 3aCTOCYBAHHS npenapary Lnknocepun Kancymu
125 mr cnix npunuauTH a60 3MeHmHTH Ao3y. Ilpotucynomui a6o ceparuphi JMKapchKi 3acobu
MOXYTE OyTH eeKTHBHUMH JUIs TIOTICPE/UKCHHSA ITHX CHMIITOMIB.

Y pasi posBuTKy peakuiii migBumenoi YYTJAHBOCTI (TaKMX SK BHCHIIAHHI, IENaTHT) JIKYBaHHS
CJIJT IPHIIHHHATH,

Ilix wac nikyBanHs IHKJIOCCPHHOM CIIJl NPUHMATH NPHAOKCHH (BiTamin Be). 1le ocobmueo
BKIHBO I/ Yac TOAyBaHHS rpy/uno. s AOPOCTHX HeOOXIiaHe 3acTocyBanns /1031 100 MT a6o
Oinbime (aGo 50 mr ma 250 wmr LUHKJIOCePHHY), a JiTsM HEoOXimaHO pO3paxoByBaTH 103y
NpONOPIIHHO /10 Mack Tina (1-2 MI/Kr MacH Tija Ha 00y, 3a3Buyaii j103a 3HAXOUTECH yMeKax
10-15 Mr/no6y). g2 T\
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Hanicuram 3 mnprosoro HEJOCTATHICTIO, CJTif 3aCTOCOBYBATH mpemapar 3 0COGIHBOIO
obepexHicTio (1B, po3nin 4.2).

Honomixkni pevosnnu

Lle#t nixaperxnii 3aci6 micTis FD&C xoBTHii #6 (xopTHii 3axin FCF), sikmit Mose Bukimkary
ajepriuui peaxuii.

4.5 B3acmogin 3 inmmmn JIKApCLKUME 3aco6amu Ta inmi popmu B3acmosii

Onnowacue sacrocysanns IHKIIOCCPHHY 3 eTioHaMizoM, i3oHiaszumoMm a6o AJIKOTOJIEM OCHITIOE
HEAPOTOKCHYHMIA BIJTHB OHKIIOCEPHHY.

AHTaIMN He BIVMBAIOTH Ha abcopbuilo nikapebkoro 3aco0y.

Ixa:
Bizomo, mo mnpuiton ki 3 BHCOKIM BMICTOM JKHMPiB HEraTHBHO BIUIMBAaE Ha abcopoiro
UHKJIOCEPHHY (IHB. po3in 5.2), TOMY TaKe 3aCTOCYBaHHS CJIiJI YHUKATH,

4.6 Bariruicts i 1akTanis

Pesynprati nocnmimkens na TBApHHAX HE BKA3yIOTh HA TePaTOreHHICThH npenapary. Jlani npo
3aCTOCYBaHHSA BariTHUM JKiHKaM obMerxkeni. V Mepioj BariTHOCTI [Ipenapar 3acToCOBYIOTH JTHIIe
Y pasi Kpaiinpoi HEOOXiTHOCTI, Ko HeMae @ILTCPHATHBHAX METONIB JIiKYBaHHS Ta NMOTeHIiiiHa
KOPHCTS JUIs MaTepi nepesHIyc PH3MK /U1 M0,

Huknocepun BupinseTses Y I'pyaHe Monoko. V miteii, MaTepi sikux FOOyBaNu TPYJUIIO i)l yac
JIKYBaHHS HHKIOCCPHHOM, HE CHOCTEpIranoch MOBIYHMX edexriB. (Illomo 3aCTOCYBaHHS
BiTaMiHy B y HEMOBJIAT, MB. po3iin 4.4).

4.7 3narnicTs BIuIMBaTH Ha WBHIKICTL peakuii npu kepysanui TPAHCIIOPTHHMM 3acobamu
a0o inmuMu Mexanizmamu

He nposomunocs skommux nocmimkens BIUIMBY JIIKapCchKOro 3acoby Ha 3qaTHiCTH KepyRaTH
ABTOTpancnoprom abo npawioBaTH 3 iHIIMMA MeXaHi3MaMK. Tin HE MCHIII, CJIi/I BPaXxOBYBaTH
KIIHIYHMA CTaH maunicHTa Ta npoditk nobivnux peakuiit nix yac ominku 3JaTHOCTI marmicHTa
KCPYBAaTH aBTOTPAHCHOPTOM a0 NpAMIOBATH 3 IHIIMMM MexaHisMamH. HeraTuBumii Brums
[AKIIOCEPUHY HA 3/aTHICTH KepyBaTH aBTOTPAHCIIOPTOM ab0 IHIIMMH MeXaHi3MaMH MOsKe OyTu
B33EMI0 nocuemii npx oxnovaciomy JacTocyani 3 anKoroneM (JHB. po3in 4.3).

4.8 Mobiuni peakuii

peakuii 3 Goxy ITHC 3anewxars Bin 7031 1 BHHHKAIOTH MIPOTATOM IepUHX 2 THXKHIB JIiKyBaHHS
npubmisHo y 15-30 % mnanienymis, Cammrromu 3 Goky LIHC 3azsryai 3HHUKAIOTE IIPH NPHITHHCHH]
JIKYBAaHHS IperapaTom.

Io6i4ni sBmma, mo BBAXKAKOTHCS, NOTEHLIHHO MOB'S3aHUMH 3 JIKYBaHHSM, TlepepaxoBai HIDKYE 3a
CHCTEMOIO OpraHiB Ta abCOMOTHOI YacTOTOIO, Boun TPYHTYIOTBCS TIEPEBAXKHO HA mT -'_nliflﬁ;,‘.
AQHAX OTPHMAaHHX Mi 4Yac 3acTOCYBaHHSA Npenapary y micispeccTpaniiimii nepig’f’g A He Ha,
PaH/IOMI30BAHHX KOHTPOJIbOBAHMX nocmikentsx. ToMmy  Bimomocri 110JI0 9acToT Q(ﬁl‘bﬁj,’ﬁﬂﬂ{
w
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oGiysi peakii 3a yactoromo BH3HAYAIOTLCA SIK AyKe nowmpeni (>1 / 10), mommpesi (>1 /100,
<1/10), mevacri (>1 / 1000, <1/100), pinxicui (>1/10 000, <1/1000 ), mysxe pizxicni (<1 / 10000),
«HEBLIOMOY,

3 60Ky Kposi ma AMpamunor cucmemu
Heesidomo. nenocraruicts BiTaminy B,, Hesoctarhicrs (omieBoi kucnory, MeranobnacTHa aHeMmis,
cuaepobiiacTHa aHemis,

3 60Ky cepun
Piokicni: Cepuepa ApHTMIis Ta PaITOBHI PO3BUTOK 3aCTiiiHOT CEPLEBOI HeIOCTAaTHOCT] Y TNALi€HTIB,
SIKI OTPUMYIOTH 1103yBanHs 1 11 Gitbme Ha J100y.

3 boky neuinku i ncosuoeusionuy AAxig
Iinsuienns pipus Tpancaminas Kposi, 30kpema Y NAUi€HTIB i3 3aXBOPIOBAHHAME ITeYiHK,

3 oKy imynnoi cucmemu
Pioxicni: peaxuii TiepYyTAHBOCTI, BKJIFOYAIOYH BUCHIL, OTOUYTIHBICTE a60 renaryr.

3 60Ky Hepeosoi cucmemu

Hyoice nowwupeni: ronosnui OB, Tpemop, JM3apTpis, BepTHTO.

Hegioomo: AM3apTpIA, BaXKKi Ta He3HAYH] KIIOHIYHI Cy10MH, KOHBYJIbCII, KOMa, napes,
rineppeduexcis, napecresis, nepudepuyHa Heitponaris.

Hecuxiuni posnaou

Hyoce  wacmo: Acnpecisi,  po3ry6nenicTs, TPHBOKHICTb,  HEPBO3HICTE, COHJIMBICTB,
3alaMOpPOYeHHS, COHJIMBICTB, MIISBICTb.

Heesioomo: Zl€30pi€HTaNis, BTpaTa NaMsITi, TICHXO3M, CXHIIBHICTE A0 camorybeTBa, arpecis,
3MiHH XapakTepy.

3 00Ky wiKipu ma cauzosux o6ononox
Hesioomo: BHCHIL, TMacnoliGHuii BucHn, cunaipom CriBenca-)/IxoHcona.

lloBinomienns npo no6iumi peakuii:

Ioinomnenns npo H1103pIoBaHi moGiyni peaxwii micns peecrpanii JIKapchKOro 3acoby e JyxKe
BaxisuM. Ile nossonse mocriiino KOHTPOJIIOBATH  CIIBBiAHOMICHHS KOPHCTB-PH3HK
TKapehKoro 3acoGy. Meauunnx UPAUIBHUKIB IPOCSTH MOBiTOMISTH npo Oymb-AKi mino3pu ma
100iuHI peakuii BracHuka peecTpauiitoro cBionrea, abo, 3a HagBHOCTI, 4epe3 HauioHambHy
CHCTEMY 3BiTHOCTI.

4.9 epexosysanns

MI' INOACHHO. 3asBuyaii npw OTPYEHHI YpakaecThcs HCHTpallbHa HepBoBa cucteMa. O3Haky
HEPCII03yBAHHS MOXKYTh BKMOYATH TOJIOBHUI Oinb, 3amamopoueHus, CILTYTaHICTh CBijloMoCTi,
COHJTHBICTD, TIABHINEHY 30yumBicTs, napecresio, CIUTyTaHiCTh n-to‘n}if:\fx{_ﬁj_?{iéijozn. Bracnimok
MpritoMy GLIBIINX 103 YACTO BUHHKAIOTE [1ape3H, CyJI0MH Ta KoMa. 7 =z 3\
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V punaiKy Iepefo3yBaHHs PEKOMEHAYETLCA CHMITTOMATHHHA ta migrpuMytoda Tepanig, [lis
SHISKCHHS aBCOPOIT TKapCHKOTo 3aco0y aKTHBOBAHE BYTL/LIS BBKACTHCA OUIBII e()eKTUBHMM, HIK
GoBais 60 NPOMHBAHHS IUTYHKA. L{HKI0OCEpHH BUBOUTLC 33 JOTIOMOT OO FeMO/IATI3Y.

5. DPAPMAKOJIOTTYHI BJJACTHBOCTI

5.1 ®apmakoMHaAMidHI BJIACTHBOCTI

dapmakoTepaneBHUYHA rpyna; JlikapcbKi 3aco0m 71 JIKyBaHHs TyGepKyIhO3Y, AHRTHOTOTHKN.
Konx ATX: J04A BO1

BracTHBOCTI
[[MKIOCEpHMH — aHTHOIOTHK LIMPOKOTO CHEKTPY i, sKuii Mae GakrepiocTaTHyHy AlIO TPOTH
Mycobacterium tuberculosis'y pasi npU3HAYCHHSA KITIHIYHO PEKOMEHIOBAHNX /103

Mexani3Mm il
[{uKnocepuH € aHaIoroM amimokucaoTH D-anaminy. Bim  nepemko/pkae  YTBOPEHHIO
HEeNTHAOTIKAHIB TA CHHTE3Y KJIITHHHOL cTiHkH OakTepii.

5.2 dapmakoKiHeTHYHI BJACTHBOCTI

BemokTyBanuA

[{MK/IOCEpHH IIBHAKO i Maii’ke MOBHICTIO BCMOKTYETHCA nicas mepopanbHoro npuitomy. ITicns
ojHiel 103M 1MKIocepuny 250 Mr y 310pOBHX 106POBOJIBIIB CEpe/IHE 3HAYCHHS (= SD) Cuax
craposrio 10,03 ur/mi (£ 2,52), a gizmoizni 3uaueHHs AUCq.inf Ta AUC), CTAHOBHIH 228.4
ar*rommi (£ 77.2) ta 159.5 ar¥roa/mn (+44.2) pizmosinmo. Cepeane 3navenns (+ SD) tmax
uuKocepuny cranopuno 1,35 (= 1,21) romunu. IlpH MOBTOPHMX J03aX MHKJIOCEPHHY
CroCTEpiraeThes JesKe HAKOMUYEHHs! IpeniapaTy MpOTAroM NEpIIHX 3 auiB Teparmii.

[TokasaHo, WO MpPHIIOM JiKapchkoro 3acoly 3 1Kelo 3 BHCOKHM BMICTOM JKHpIB 3aTPUMYE
abeopbito muKocepuHy Ta 3HHKYE Crax.

Posnozin

[[MKJIOCEPHH IIMPOKO PO3MOAIACTECS B TKAHHHAX Tina Ta piAMHAX, BKJIIOYAIOYH JICTEHi,
ACIMTHY PiZMHY, TUIEBPATbHY PiZHHY Ta CHHOBIaJIbHY PiAMHY, B KOHIEHTpaUisX, MPHOIH3HO
piBHMX KOHUeHTpAIlii mpenapary B muiasmi. Liukiocepun B HU3BKiil Mipi 3B’A3yeThes 3 OLIKAMHU
nnasMu (<20%).

BusejieHHA

[lepion HamiBBHBEACHHS LUHMKJIOCEPUHY 3 TLIA3MH BapiloeThcs B Mexkax Bia 4 0 30 roaun i3
cepennim 3nayenHsM 10 roaus. Y [amicHTiB i3 HOpManbHOI (yHKIiE0 HHPOK 60 — 70%
[IEPOPATBHOI /1031 IIMKJIOCEPUHY BHBOIMTELCS 3 CCHCIO BHAC/IIOK Kiyboukosoi ¢inprpauii. 30-
40% 1031 MeTabonisyeTbea B nedinni. MeTaGomiTH BHBOAATECS 3 CCHCIO. Hepenuka KiJbKiCTh

npenapaTy BUBOJAHTHCS 3 GeKamisaMH.

Ocobausi epynu nayienmis Sl TN
HupKkoBa HEJIOCTATHICTH: < 9\

i i » woo, i
OCKiTBKH IAKIOCEPHH BUBOIMTHCS HUPKAMH, /U MTALIEHTIB 3 HUPKOBOKO HEJIOCTATHICTION |
. . - /
He0OXiTHUM KOPHTYBaHHS /103 (IMB. PO31il 4.2). :
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5.3 JMokainiuni gani Desnexku

3puuaitHi  gocnipkeHHs  Gesneku, ¢apmakonorii, TOKCHYHOCTI HOBTOPHUX  JI03,
TCHOTOKCHYHOCTI, KaHIICPOT¢HHOTO MOTEHIIANY T4 PENPOAYKTUBHOI TOKCHYHOCTI HE BHKIMKALN
0coOTURIX NIpofTEM 11010 Ge3MeKH I MHOINHH.

6. DAPMALIEBTUYHI XAPAKTEPUCTHUKH

6.1 Ilepeaik fonoMizKHHX pedoBHH

HanosHeHHs Kancys: MarHixo OKCHJ Ta TalbK OUHINEHHIT

OGononka kancynu: KeJaTHH, HATPIIO NaypHicyabdar, XiHOMIHOBHIT KOBTHIL, JKOBTHIl 3axij
(FCF / FD & C sxoBTHii Ne6) i THTaHy MiOKCHI.

6.2 HecymicnicTn

He 3acTocosno

6.3 Tepmin npuaarnocti

24 micsi

6.4 OcobsmBi 3ax0/1u Ge3nexkn npu 36epiranmi

36epiraTn npu Temneparypi He Bue 25°C B OpUTiHATbHIl YIIaKOBLI.
6.5 Tun Ta BMIiCT YHAKOBKH

bnicmepu

ITo 10 xancyn y 6aicrepi Alu/Alu cold form, mo 10 GaicTepiB B KapTOHHIH YIAKOBIN 3 THCTKOM-
BKJIaHINEM JUIs NAIl€HTA.

Cmpunu:

[To 10 kancyn y crpuni Alu/Alu, o 10 cTpuniB B KAPTOHHIH YIAKOBIL 3 THCTKOM-BKIA/IHIICM
JUISL TTALEHTA.

6.6 IncTpyKuist 10 32€TOCYBAHHIO, IOBOKEHHIO TA YTHTI3aiT

OcobnnBHX BUMOT Hemae.

Bynb-siknii HeBUKOPHCTAHHIT IPOJYKT UM BiJIXOIH CITiJl YTHIII3yBATH BiATIOBIIHO 10 MiCLICBUX
BUMOT.

7. BIACHUK PEECTPAIIITHOI'O INMOCBIIYEHH S

Maxkneonc Papmackrorakaic Jlimiten
304, AtnanTa Apkane, Mapon Yapu Poap,

Annxepi (Iet), 70 '.':1_ ':5_ -
400059/ Mymbaii ;;. Z
Innis =" 2 1
. D AR
Tenedon: +91 22 667 62 800 . .“'\'-\ \\S}P
fi‘ﬁf‘i‘;
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daxc:+91 22 282 16 599
e-mail sjadhav@macleodspharma.com
vijay(@macleodspharma.com

8. PEOEPEHTHHIT HOMEP BOO3 (ITPOI'PAMA ITPEKBAJIIDIKALLIY)

TB330

9. IATA IEPIIOI IPEKBAJII®IKALL/ ITOJIOBKEHHS MMPEKBAJII®IKAILI
17 nmunas 2018

10. JATA NEPETJISIY TEKCTY

JIrotnii 2019

INNOCHUJIAHHSA

1. BOO3, Xenesa, 2014 p .: Cynposiauuii nocionuk 3 kepiBaux npuiiunis BOO3 mozno
TIPOrPAMHOTO BEICHHS TYOEPKYyIbO3Y, CTIHKOr0 10 JKapChKHX 3ac00iB.

2. BOO3, XKenesa, 2010 p. Kepisni npunimnu 3 JiKyBaHHA TyOepKyab03y. HerepTe BUAAHHS.
JIOCTYIIHO 3a IIOCHIIAHHSIM |
http://www.who.int/tb/publications/2010/9789241547833/en/

3. BOO3, XKenesa, 2011 p .: Cynposianuii nocidnuk 3 kepiBaux npunuunis BOO3 mozo
IIPOrPaMHOro BeJeHHs TyOepKyb03y, CTIKOro 10 JiKapChKuX 3aco0iB.

OHOBJIEHO Ta JOCTYITHO 3a NOCHJIAHHAM:
http://www.who.int/tb/publications/tb-drugresistant-guidelines/en/

4. BOO3, XKenesa, 2008 p. ITociornk BOO3 mo10 nporpaMHoro BeieHHs MDR-TB.
JlocTynHO 3a NOCHIAHHAM:
http://apps.who.int/iris/bitstream/10665/44163/1/9789241547765_eng.pdf?ua=1&ua=1

5. Cepunomimun: JIucTok-BKIamuIn 3 inpopmauiero s nauienra. JXosrens 2011.
JIOCTYIIHO 3a NOCUJIaHHM:
https://druginserts.com/lib/rx/meds/seromycin-1/

6. Martindale: IToBna sikapcbka pe3ucTeHTHICTh, 2017, @apManeBTHIHA Npeca.

7. Morton RF, et al. Jlociikerns aGcopOitii, po3noziny Ta BHBEICHHS IMKIOCEpHHY. Antibiot
Annu 1955-56; 3: 169-72.
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XKMpIB, alleJbCHHOBOTO COKY Ta anTaumis. Papmakorepanis. 2001 (8):891-7.

9. leniatpruna akanemis CLLIA. [Tepexin nikapcbknx 3aco6is Ta IHIIHX XiMiYHIX CLIOJIYK y
'Pynme Monoko. Pediatrics 2001: 108: 776-89. (PubMed id: 11533352) Correction. ibid; 1029,
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[HeTpykuis 1po  3actocyBaHHs Jtikapcbkoro 3acoby abo imdopmaris mpo 3acTocyBamHs
niKapchkoro  3aco0y,  3aTBep/UKeHAa  3riAHO 3 HOPMATHBHHMH  BHMOTAMHM  KpaiHH
3asisauka/Bupobuuka abo KpaiHn, peryIsTopHuii Opran SKoi KepyeThesi BACOKHMH CTaHapTaMi
SIKOCTI, 11O BUIOBIAIOTEL CTaHaapTam, pekomengosanuM BOO3, ta/abo 3rigno 3 pesyasrataMn
KIiHIYHEX ~BHNPOOyBaHb, BHK/IAJEHAa MOBOK  BIANOBIZHO 10 BHMOI IIOJO MOBH,
BH3HA4YCHHX a03alloM JIpyrMM YacTMHM TpeThoi crarti 26 3akony Ykpainm «lIpo 3acamm
JAepkaBHOI MOBHOI nomiTHkny (Juerok-Braamnm: indopmamis ais namicara)

Maxkneonc @apmacsrorukadnc Jlimiren, Ingis

3asBuuk, kpaina: Macleods Pharmaceuticals Limited, India

Maxueoae ®apmacsrorukadnc Jlimirea, Ingis

Bupobnnk, kpaina: Macleods Pharmaceuticals Limited, India
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Cycloserine 125 mg Capsules WHOPAR part 3 February 2019
(Macleods Pharmaceuticals Limited), TB3 30

PATIENT INFORMATION LEAFLET: INFORMATION FOR THE USER
Cycloserine 125 mg Capsules”
Cycloserine

Read all of this leaflet carefully before you start taking this medicine because it contains important
information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your health care provider.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if
their signs of illness are the same as yours.

- If you get any side effects, talk to your health care provider. This includes any possible side effects not
listed in this leaflet. See section 4.

‘What is in this leaflet

1 What Cycloserine 125 mg Capsules is and what it is used for

2. What you need to know before you take Cycloserine 125 mg Capsules
< How to take Cycloserine 125 mg Capsules

4. Possible side effects

5 How to store Cycloserine 125 mg Capsules

6 Contents of the pack and other information

1. WHAT CYCLOSERINE 125 MG CAPSULES IS AND WHAT IT IS USED FOR

Cycloserine 125 mg Capsules is used to treat tuberculosis (TB) caused by Mycobacterium tuberculosis. 1t is
always given together with other medicines for TB. Cycloserine, the active ingredient of Cycloserine 125 mg
Capsules, belongs to the family of medicines called antibiotics.

To help clear up your tuberculosis (TB) completely, you must keep taking this medicine for the full time of
treatment, even if you begin to feel better. This is very important. It is also important that you do not miss any
doses.

2. WHAT YOU NEED TO KNOW BEFORE YOU TAKE CYCLOSERINE 125 MG CAPSULES
Do not take Cycloserine 125 mg Capsules:

- if you are allergic to cycloserine or any of the other ingredients of Cycloserine 125 mg Capsules (see section
6, What Cycloserine 125 mg Capsules contains),

- if you have seizures (epilepsy),

- if you have a psychiatric disorder (e.g. depressions or anxiety disorder),

- if you drink alcohol regularly.

Warnings and precautions

Cycloserine 125 mg Capsules may severely affect your mind and nervous system (see “Possible side effects™).
Your health care provider will regularly check for these symptoms. If you or your contacts notice any undue
depression or personality change while you are taking cycloserine, report this immediately to your health care
provider.

* Trade names are not prequalified by WHO. This is the national medicines regulatory author-ity's (NMRA) responsibility.
Throughout this WHOPAR the proprietary name is given as an example only. f@f )5

b
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If you experience rash or yellowing of the skin and eyes (possible signs of an allergic reaction), tell your health
care provider immediately.

Discuss the use of Cycloserine 125 m g Capsules with your health care provider if you have kidney disease. Your
health care provider may need to adjust your dose.

It is important that your health care provider knows about all your symptoms even when you think they are not
related to tuberculosis infection.

Other medicines and Cycloserine 125 mg Capsules

Tell your health care provider if you are taking, have recently taken or might take any other medicines,
including medicines obtained without a prescription. These may affect the action of Cycloserine 125 mg
Capsules, or Cycloserine 125 m g Capsules may affect their action.

Concurrent use of Cycloserine 125 mg Capsules with isoniazid or ethionamide (other antituberculosis
medicines) may make the side effects on the central nervous system worse. Your health care provider may adjust
the dosage of the antituberculosis medicines and will regularly check for these side effects.

Cycloserine 125 mg Capsules with food, drink and alcohol

Do not take Cycloserine 125 mg Capsules with a high-fat meal. The absorption of cycloserine may be
negatively affected. Cycloserine should best be taken without food.
It can be taken with orange juice

Do not drink alcohol while taking Cycloserine 125 mg Capsules. You are more likely to experience serious side
effects such as seizures if you drink alcohol while taking this medicine. Also, alcohol may make side effects of
cycloserine such as dizziness and drowsiness more severe (see “Do not take Cycloserine 125 mg Capsules™).

Pregnancy and breast-feeding

If you are pregnant, think you may be pregnant or are planning to have a baby, you must contact your health
care provider to discuss the potential benefits and risks of your tuberculosis therapy to you and your child.

Cycloserine passes into the breast milk. However, no negative effects have been reported in breast-fed-infants,
whose mothers were receiving cycloserine. If the infant is breast-fed both the breast- feeding mother and the
infant should be dosed with Vitamin B6.

Driving and using machines

Cycloserine 125 mg Capsules may cause side effects such as dizziness or drowsiness, that can impair
your ability to drive and to use machines.

Cycloserine 125 mg Capsules contains Sunset Yellow (FCF/FD&C yellow#6).
This medicinal product contains Sunset yellow (FCF/FD&C yellow#6), which may cause allergic reactions,

3. HOWTO TAKE CYCLOSERINE 125 MG CAPSULES

Always take this medicine exactly as your health care provider has told you. Check with your health care
provider if you are not sure.

Your health care provider will assign the dose of Cycloserine 125 mg Capsules appropriate for you. The
following information includes only the average doses of this medicine. If your prestc:;ibéd‘d_(}sb_is, different, do
not change it unless your health care provider tells you to do so. /. o
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Adults:
Body weight 30-559 kg 56-70.9 kg >70 kg )
Daily dose 500 mg 750 mg 1000 mg
Number of capsules per 4 6 8
day

This dose is either split up to be taken twice daily (in the morning and evening) or once daily if tolerated.

For children the dose will be determined by the health care provider that prescribes the drug. Doses of 10-20 mg
per kilogram of body weight per day have been used (daily maximum 1000 mg). The following information
includes only the average doses of this medicine.

Body weight 5-6kg 79kg 10-15kg | 16-23kg | 24-30 kg | 3134 kg >34 kg
Daily dose, per 1 1 2 3 4 14 >14
125 mg capsule years) years)
1 capsule in 10 4-5 m] 5-6 ml 7-10 ml -* * _* _*
ml water

*For older children who cannot swallow capsules, the capsules can be opened and dissolved in 10 ml water to
aid administration.

Pyridoxine (Vitamin B6) should be taken concomitantly with cycloserine. If the mother is breast-feeding her
infant, the infant should also be dosed with Vitamin B6.

Cycloserine 125 mg Capsules will always be taken in combination with other medicines against tuberculosis;
please make sure to follow the instructions within the supplied package leaflet(s).

If you take more Cycloserine 125 mg Capsules than you should

If you have taken too many tablets you may develop headaches, dizziness, confusion, drowsiness, hyper-
irritability, numbness or tingling in your hands or feet, slurred speech and personality changes (psychosis). You
should immediately contact your health care provider or the nearest hospital emergency department for further
advice.

If you forget to take Cycloserine 125 mg Capsules

Take the missed dose as soon as possible, unless your next dose is scheduled in less than six hours.
Skip the missed dose if it is almost time for your next regular dose.

Do not take a double dose to make up for a forgotten dose.

If you stop taking Cycloserine 125 mg Capsules

Do not stop treatment unless Your health care provider tells You to, even if you are feeling b_c;u;:_: If you stop the
medicine too soon, your infection may not be completely cured. 7R S

If you have any further questions on the use of this product, ask your health care pmwder“ BAI ' &

e .
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4. POSSIBLE SIDE EFFECTS

Like all medicines, Cycloserine 125 mg Capsules can cause side effects, although not everybody gets them.
When treating tuberculosis, it is not always possible to differentiate between unwanted effects caused by
Cycloserine 125 mg Capsules, and those caused by any other medicines you may be taking at the same time, or
by the disease itself.

For this reason, it is important that you inform your health care provider of any change in your health.

The most commonly reported (greater than 1 in every 100 patients treated) side effects are:
- confusion or abnormal behaviour,
- depression

- lethargy

- nervousness

- numbness or tingling in your hands or feet,
- tremors (shaking),

- drowsiness,

- dizziness,

- difficulty speaking,

- irritability,

- headache.

There are rare reports (between 1 in 10 000 and 1 in 1000 patients treated) of:
- allergic reactions (difficulty breathing; closing of your throat; swelling of your lips, tongue, or face; skin
rash or hives, increased light sensitivity of the skin or inflammation of the liver).

- irregular heart beat and sudden development of heart failure (your heart muscle doesn’t pump blood as well
as it should) in patients receiving 1 g or more per day.

Frequency estimates for the following effects are not available:

- vitamin B12 deficiency, folic acid deficiency, potentially leading to anaemia, which is characterized by
many large immature and dysfunctional red blood cells (megaloblasts), other forms of anaemia.

- elevated liver enzymes, particularly in patients with pre-existing liver disease.

- involuntary rhythmic jerking movements of the arms and legs (clonic seizures), convulsion, coma, slight or
partial paralysis, extremely high fever

_ skin rash, which can be life-threatening and also involve the mucous membranes (Stevens-Johnson
syndrome)

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please tell your
health care provider as soon as possible. You can also report side effects directly via the local reporting system.
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5. HOW TO STORE CYCLOSERINE 125 MG CAPSULES
Keep this medicine out of the sight and reach of children.
Store in the original package below 25°C.

Do not use this medicine after the expiry date which is stated on the label. The expiry date refers to the last day
of that month.

Do not throw away any medicines via household waste. Ask your pharmacist how to throw away medicines you
no longer use. These measures will help protect the environment
6.  CONTENTS OF THE PACK AND OTHER INFORMATION

What Cycloserine 125 mg Capsules contains
The active ingredient is 125 mg cycloserine.

The other ingredients are:
Capsude fill: Magnesium oxide and purified talc
Capsule shell: Gelatin, sodium lauryl sulphate, quinoline yellow, Sunset Yellow (FCF/FD&C yellow#6) and

titanium dioxide

What Cycloserine 125 mg Capsules looks like and contents of the pack
Cycloserine 125mg Capsules is a yellow / yellow size “3” hard gelatin capsule filled with white to pale yellow
powder.

Blister pack
10 capsules are packed in plain Alw/Alu cold form laminate blister cards, such 10 blister cards are packed in a
carton along with the package information leaflet.

Strip pack

10 capsules are packed in plain Aluw/Alu strips, such 10 strips are packed in a carton along with the package
information leaflet.

Pack size: 10 x 10 capsules.

Supplier and Manufacturer

Supplier Manufacturer

Macleods Pharmaceuticals Ltd, Macleods Pharmaceuticals Limited,

304 Atlanta Arcade, Phase II, Unit I1, Plot No 25-27, Survey No 366,
Marol Church Road, Premier Industrial Estate,

Andheri (East), Mumbai, Kachigam, Daman, 369 210

400 059, India India

Tel.: +91-22-66762800 Tel.: +91-260-2240125/2244337

Fax: +91-22-28216599 Fax: +91-260-2241565

Email: exports@macleodspharma.com

O, g Page 6 of 7
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For any information about this medicinal product, please contact the supplier.
This leaflet was last approved in February 2019.

Detailed information on this medicine is available on the World Health Organization (WHO) web site:

hgps:f!extranet.whu.inﬂp;g]uaU :

Page 7 of 7



SATBEPIKEHO
Hakas Minicrepersa oxoponn
310poB’a YKpainn

Y OF dodae A0

Peecrpauiitne mocsituenns

YA //g AYL foz o

IncTpykiis npo 3acTocysamms Jikapckkoro 3acoGy a6o inopmaiis mpo 3aCTOCYBaHHSA
TKAapCeKOro  3aco0y, — 3aTBep/UKCHA  3riIH0 3  HOPMATHBHHMH  BHMOTAaMH KpaiHu
3aHBHHKafBHp06HHKa abo KpaiHM, PEeryIATOPHUH OpraH SIKOi KepyeThes BACOKHMH CTaHAAPTaMH
SIKOCTI, IO Bi/INOBIIAIOTH cTaHAapTam, pekoMenaoBannM BOO3, ta/abo 3rinHo 3 pe3yiIbTaTaMu
KIHIYHHX ~ BUNPOOYBaHb, BHKJAZEHA MOBOK  BIIMOBIHO 10 BHMOr  INOJO MOBH,
BH3HAYCHHX ab3arioM APYruM HacTHHHM TpeThoi crarti 26 3akomy VYpainu «IIpo 3acaau
AepxasHOl MOBHOT noniTukn» (Koporka xapakrepnernka JIKapCLKOro 3acoby).
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1. NAME OF THE MEDICINAL PRODUCT

Cycloserine 125 mg Capsules’

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each hard gelatin capsule contains 125 mg cycloserine.
Excipients with known effect:

Each capsule contains 0.0018mg of FD&C Yellow #6/Sunset yellow FCF (small amount in
capsule shell)

For the full list of excipients, see section 6.1

3. PHARMACEUTICAL FORM

Hard gelatin capsules.

Yellow / yellow size “3” hard gelatin capsule filled with white to pale yellow powder.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Cycloserine 125 mg Capsules is indicated in combination with other antituberculosis agents
for the treatment of all forms of tuberculosis caused by Mycobacterium tuberculosis.

Cycloserine 125 mg Capsules is only indicated as a second line antimycobacterial drug when
resistance to or toxicity from primary drugs has developed.

4.2 Posology and method of administration
Oral use

Cycloserine 125 mg Capsules must always be given in combination with other
antituberculosis agents.

Posology

Adults:
The usual dose is 10-15 mg/kg/day, max. 1000 mg/day given in two divided doses every 12
hours or once a day if tolerated.

Body weight 30-559kg 56-70.9 kg > 70 kg
Daily dose 500 mg 750 mg 1000 mg

* Trade names are not prequalified by WHO. This is the national medicines regulatory agv:ncy’s.::."";. (
responsibility. Throughout this WHOPAR the proprietary name is given as an example only. '
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Children:

10-20 mg/kg/day given in two divided doses every 12 hours. A daily dose of 1000 mg should
not be exceeded. If available, therapeutic drug monitoring may be useful. Peak concentrations
between 15-40 pg/ml have been recommended as appropriate.

Body weight 5-6 kg 79kg | 10-15kg | 16-23kg | 24-30kg | 31-34kg >34 kg
Daily dose, per 1 1 2 3 - (>14 =14
125 mg capsule years) years)
1 capsule in 10 4-5 ml 5-6 ml 7-10 ml ¥ =¥ -* -*
ml water

*For older children who cannot swallow capsules, the capsules can be opened and dissolved in 10 ml
water to aid administration.

Dose adjustments
Some patients may require alternate day 250 mg and 500 mg dosing to avoid toxicity.

Renal failure/dialysis:

For patients with creatinine clearance < 30 ml/min or for patients on haemodialysis the
recommended dose is 250 mg once daily or 500 mg, 3 times per week. Doses should be given
after haemodialysis. Drug concentrations should be monitored to keep peak concentrations
<35 pg/ml. Patients should also be carefully monitored clinically for signs of toxicity, and
doses should be adjusted accordingly.

Hepatic impairment:
Data on cycloserine use in hepatic impairment are scarce. Patients should be carefully
monitored for signs of toxicity.

To minimize headaches at the start of therapy, cycloserine can be started at lower doses of
250-500 mg and gradually increased over one to two weeks to achieve the target dose.

Pyridoxine (vitamin B6) should be taken concomitantly with cycloserine (see section 4.4).

Method of administration
Cycloserine should best be taken without food. It can be taken with orange juice.

Duration of therapy

Therapy should be continued long enough to prevent relapse.

The duration of antituberculous therapy depends on the regimen chosen, the patient’s clinical
and radiographical responses, smear and culture results, and susceptibility studies of
Mycobacterium tuberculosis isolates from the patient or the suspected source case.

If therapy is interrupted, the treatment schedule should be extended to a later completion date
depending, e.g. on the length of the interruption, the time during therapy (early. or late) or'the
patient’s status. W A

™
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4.3 Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
Epilepsy.

Psychiatric disease (e.g. depression, severe anxiely, psychosis).

Concurrent use of alcohol (see section 4.5).

4.4 Special warnings and precautions for use
Before initiation of treatment, bacterial susceptibility to the drug should be established.

Monitoring:
Cycloserine peak concentrations should be obtained within the first 1-2 weeks of therapy and
monitored serially during therapy. The peak concentration should be kept below 35 mcg/ml.

Neuropsychiatric status should be assessed at least at monthly intervals and more frequently if
neuropsychiatric symptoms develop. The most dangerous risk of cycloserine is that of
suicide, so mood should be carefully watched and any undue depression or personality change
observed should be immediately reported.

Since CNS toxicity is more common with higher doses, patients receiving more than 500 mg
daily should be particularly closely observed.

Patients should be monitored by hematologic, renal excretion, blood level, and liver function
studies

Cycloserine 125 mg Capsules should be discontinued or the dosage reduced if the patient
develops symptoms of CNS toxicity, such as convulsions, psychosis, somnolence,
depression, confusion, hyperreflexia, headache, tremor, vertigo, paresis, or dysarthria.
Anticonvulsant drugs or sedatives may be effective in controlling these symptoms.

The drug should be discontinued if a hypersensitivity reaction (e.g. rash, hepatitis) occurs.

Patients should receive pyridoxine (vitamin B6) while taking cycloserine. This is especially
important while breastfeeding. Adults need 100 mg or more (or S0 mg per 250 mg of
cycloserine) and children should receive a dose proportionate to their weight (1-2 mg/kg/day,
with a usual range of 10-50 mg/day).

Cycloserine should be used very cautiously in patients with renal failure (see section 4.2).

Excipients
This medicinal product contains FD&C Yellow #6 (sunset yellow FCF), which may cause

allergic reactions.

4.5 Interaction with other medicinal products and other forms of interaction
Concurrent administration of cycloserine with ethionamide, isoniazid or alcohol potentiates
the neurotoxicity of cycloserine.

Antacids do not affect absorption of cycloserine.

Food: Intake with high-fat meal has been shown to negatively affect the absorption of Ot
cycloserine (see section 5.2) and should thus be avoided. e r
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4.6 Pregnancy and lactation

Animal data do not indicate any teratogenicity. Data in human pregnancy are limited.
Cycloserine should be given to pregnant women only if clearly needed and when there are no
suitable alternatives.

Cycloserine passes into the breast milk. No adverse effects have been observed in breast-fed
infants whose mothers were receiving cycloserine. (For Vitamin B6 substitution of the infant
see section 4.4)

4.7 Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machines have been performed.
Nevertheless, the clinical status of the patient and the adverse reaction profile of cycloserine
should be borne in mind when considering the patient’s ability to drive or operate machinery.
Negative effects of cycloserine on the ability to drive and use machines may be synergistic
with the effects of alcohol (see section 4.3).

4.8 Undesirable effects

The most frequent and most important adverse reactions of cycloserine are psychiatric and
central nervous system (CNS) disorders as detailed below. CNS adverse reactions appear to
be dose-related, and occur within the first 2 weeks of therapy in about 15 to 30% of patients.
CNS symptoms generally disappear when the drug is discontinued.

The adverse events considered at least possibly related to the treatment are listed below by
body system, organ class and absolute frequency. They are not based on adequately sized
randomized controlled trials, but on published literature data generated mostly during post-
approval use. Therefore, often no frequency data can be given.

Frequencies are defined as very common (=1/10), common (>1/100, <1/1 0), uncommon
(21/1000, <1/100), rare (>1/10,000, <1/1000), very rare (<1/10,000), ‘not known’.

Blood and lymphatic system disorders
Not known: Vitamin B12 deficiency, folic acid deficiency, megaloblastic anaemia,
sideroblastic anaemia.

Cardiac disorders
Rare: Cardiac arrhythmias and sudden development of congestive heart failure in patients
receiving 1 g or more per day.

Hepatobiliary disorders
Elevated serum transaminases, particularly in patients with preexisting liver disease.

Immune system disorders
Rare: Hypersensitivity reactions including rash, photosensitivity or hepatitis.

Nervous system disorders

Very common: headache, tremor, dysarthria, vertigo.

Not known: dysarthria, major and minor clonic seizures, convulsions, coma, paresis,
hyperreflexia, paresthesia, peripheral neuropathy.

Psychiatric disorders

Very common: depression, confusion, anxiety, nervousness, drowsiness, dizziness, CacB
somnolence, lethargy. ot ol % 1
Not known: disorientation, loss of memory, psychoses, suicidal tendencies, aggression, | O ( auMBAl 1 B
character changes. 1O ¢
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Skin and subcutaneous tissue disorders
Not known: Rash, lichenoid eruptions, Stevens-Johnson syndrome.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is
important. It allows continued monitoring of the benefit/risk balance of the medicinal product.
Health care providers are asked to report any suspected adverse reactions to the marketing
authorisation holder, or, if available, via the national reporting system.

4.9 Overdose

Acute toxicity can occur when more than 1 g is ingested by an adult. Chronic toxicity is dose
related and tends to occur if more than 500 mg are administered daily. Toxicity commonly
affects the central nervous system. Effects may include headache, vertigo, confusion,
drowsiness, hyperirritability, paraesthesia, slurred speech and psychosis. Following ingestion
of larger doses, paresis, convulsions and coma often occur.

Symptomatic and supportive therapy is recommended. Activated charcoal may be more
effective in reducing absorption than emesis or gastric lavage. Cycloserine is removed by
haemodialysis.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Drugs for the treatment of tuberculosis, Antibiotics
ATC code: JO4AB01

Properties
Cycloserine is a broad-spectrum antibiotic that is bacteriostatic to Mycobacterium
tuberculosis at the clinically recommended doses.

Mechanism of action
Cycloserine is an analog of the amino acid D-alanine. It interferes with peptidoglycan
formation and bacterial cell wall synthesis.

5.2 Pharmacokinetic properties

Absorption
Cycloserine is rapidly and almost completely absorbed after oral administration. F ollowing

single dose administration of Cycloserine 250 mg Capsules in healthy volunteers, the mean €3
SD) cycloserine Cmax value was 10.03 ng/ml (+ 2.52) and the corresponding values for AUCs.
infWas 228.4 ng.h/ml (= 77.2) and AUCo was 159.5 ng.h/ml (£44.2). The mean (+ SD)
cycloserine tmax value was 1.35 (& 1.21) hours. With repeated doses of cycloserine, there is
some accumulation of the drug during the first 3 days of therapy.

Intake with a high-fat meal has been shown to delay the absorption of cycloserine and
decrease Cpuax

Distribution

Cycloserine is widely distributed into body tissues and fluids including lungs, ascitic fluid,

pleural fluid and synovial fluid, in concentrations approximately equal to plasma M
concentrations of the drug. Cycloserine is bound to plasma proteins to a low extent (<20%).," =~

oy '] 3 * 1
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Elimination

The plasma half-life of cycloserine has been estimated to range between 4 and 30 hours with
a mean of 10 hours. In patients with normal renal function, 60 - 70% of an oral dose of
cycloserine is excreted unchanged in urine by glomerular filtration. 30-40% of the dose is
metabolized in the liver. The metabolites are excreted in the urine. Small amounts of the drug
are excreted in faeces.

Special populations

Renal impairment:
Since cycloserine is renally eliminated, dose adjustment is required for renal failure (see
section 4.2).

5.3 Preclinical safety data

Conventional studies of safety, pharmacology, repeated dose toxicity, genotoxicity,
carcinogenic potential and toxicity to reproduction have not raised any special safety concerns
for humans.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients
Capsule fill: Magnesium oxide and purified talc

Capsule shell: Gelatin, sodium lauryl sulphate, quinoline yellow, sunset yellow
(FCF/FD&C yellow#6) and titanium dioxide

6.2 Incompatibilities
Not applicable

6.3 Shelf life
24 months

6.4 Special precautions for storage

Store in the original package below 25°C.

6.5 Nature and contents of container

Blister pack
10 capsules are packed in plain Alu/Alu cold form laminate blister cards, such 10
blister cards are packed in a carton along with the package information leaflet.

Strip pack
10 capsules are packed in plain Alu/Alu strips, such 10 strips are packed in a carton
along with the package information leaflet.
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6.6 Special precautions for disposal

No special requirements.
Any unused medicinal product or waste material should be disposed of in accordance with
local requirements.

7. SUPPLIER

Macleods Pharmaceuticals Itd,

304 Atlanta Arcade,

Marol Church Road,

Andheri (East), Mumbai,

400 059, India

Tel.: +91-22-66762800

Fax: +91-22-28216599

Email: exports@macleodspharma.com
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